



LGA QualiTest GmbH

Quality Certificate



The LGA QualiTest GmbH
A member of the LGA® - Group
(LGA - a public corporation
confirms herewith that the enterprise

M. KAINDL Holzindustrie
5071 Wals/Salzburg
Österreich

arranges for testing and controlling continuously the products

Work surfaces in various decors and structures

acc. to the conditions laid down in the general contract.
The quality criteria listed below are fully met.

| Quality Characteristics | Data / Facts | |
|--------------------------|-------------------------------|-------------------------|
| Resistance to chemicals | Actual value 1B | Nominal value 1B |
| Resistance to abrasion | Actual value 2B | Nominal value 2B |
| Resistance to scratching | Actual value 4A | Nominal value 4B |
| Resistance to dry heat | Actual value 7A | Nominal value 7B |
| Resistance to wet heat | Actual value 8A | Nominal value 8A |
| Cigarette burning | Actual value Grade 4 | Nominal value Grade 3 |
| Resistance to impact | Actual value min. 16 N | Nominal value min. 15 N |
| Emission of formaldehyde | Actual value E1 | |
| Quality assurance | Internal and external control | |

Nuremberg, 19.07.2002
changed 10.08.2004

ppa

Dr.-Ing. W. Schubert
Certification body



Quality Certificate no **602**
test report no. 3 87 3 349 and
732 1346

Dipl.-Ing.(FH) R. Heym
Head of Furniture Testing Institute